
I:\NPDES\INDUST\drafts\Westinghouse Elec Cola - SC0001848\2018 reissue\SC0001848 rationale.doc  date printed 9/13/2023 
Template updated 5-26-11 

 
 
 
 

 
Westinghouse Electric Company LLC 

Columbia Fuel Fabrication Facility 
NPDES Permit No. SC0001848 

 
Permitting Engineer: Byron M Amick               January 23, 2020 

Revised: 09/13/2023 
Facility Rating:    Major   Minor  
                 
  Issuance (New)   Reissuance   Modification    Minor Modification 
 
If any part of this application is for a new facility or expansion of an existing facility or increase in permitted 
limits, an antidegradation review may be required per the requirements of R.61-68.D.  If required, the 
antidegradation review will be included as part of the permit application. 
 
Site Address: 5801 Bluff Road, Hopkins, SC  29061  
County:  Richland 
Watershed: Basin 02 (Saluda-Edisto River Basin)  
 
Facility Description (include SIC/NAICS codes): This facility fabricates nuclear fuel assemblies. The plant also 
produces control rods and mechanical components.  SIC Code is 2819; Industrial Inorganic Chemicals, not 
elsewhere classified.  NAICS Code is 325180; Other Basic Inorganic Chemical Manufacturing. 
 
Receiving Waters and Classification by outfall: 001-Congaree River-Freshwater (FW) 
 
Is any discharge to Impaired Waters? Yes (see State 303(d) list for impaired waters) 
If Yes, list the monitoring station number(s) and parameter(s) causing impairment: The entire Congaree River 
from Columbia to the Santee River is listed as impaired for mercury in the 2018 South Carolina Fish 
Consumption Advisories, which includes monitoring stations C-007, C-007A and C-007F. Monitoring stations S-
995, S-996 and S-997 were removed from the list of impaired stations in 2012 due to the fecal coliform 
standard being attained. 
 
Is any discharge to a waterbody or for a parameter listed in an approved TMDL? No 
If Yes, list the parameter(s) for which the TMDL is written and the waterbody segments impacted: N/A 
 
Does any discharge have the potential to affect a threatened or endangered species? Yes  
If Yes, list the species and the waterbody in which the species resides: Shortnose Sturgeon - Congaree/Santee 
Rivers 
 
Outfalls are discussed in Section I of this rationale with a general description of the discharge, treatment 
system, stream flows and other pertinent information about each outfall. 
 
 
 
 

FACT SHEET 
AND 

PERMIT RATIONALE 



Rationale 
Page 2 of 45 

Permit No. SC0001848 
 
EPA review of the draft permit is required if any box below is checked (Mark all that apply) 

 Permits with discharges which may affect the waters of another State (Coordination with the other State is 
also required)   

List State and name of waterbody(ies) that reach affected state: None 
 Major permits  
 Permits with any discharge subject to any of the primary industrial categories (see R.61-9.122, Appendix A) 
 Permits with any discharge of process wastewater with an average flow exceeding 0.5 MGD 
 Permits which incorporate pollutant trading 
 Priority permits 
 Modification(s) to any permit listed above or a mod that changes a permit to put it into one of the above 
categories (where it previously was not) 

 
List of Attachments to this Rationale: 

Attachment 1  Permit Application 
Attachment 2   Water Quality Spreadsheets 
Attachment 3  Wasteload Allocation 
Attachment 4  Treatment Description Table 
Attachment 5  Maps 
Attachment 6  PQL List 
Attachment 7  Anti-degradation Analysis 
Attachment 8  DMR Data 

 
I. PERMIT LIMITATIONS AND MONITORING REQUIREMENTS 
 
Facility Description 
The Westinghouse Columbia Fuel Site is a nuclear fuel production facility, which began production in 1969. 
The facility fabricates nuclear fuel assemblies containing low enriched (<5% U-235) uranium oxide fuel for use 
in commercial nuclear-powered reactors. The plant also produces control rods and mechanical components. 
The fabrication process involves the chemical conversion of uranium hexafluoride to uranium oxide using the 
ammonium diuranate process or other alternate processes. The uranium dioxide is formed into ceramic fuel 
pellets, which are used in the nuclear fuel assembly. Some pellets contain nuclear absorbers (e.g., boron). The 
pellets are loaded into metal fuel rods and the rods are assembled into bundles. Various ancillary operations 
are carried out in support of the conversion and fabrication process including: oxidation, dissolution, chemical 
precipitation, scrap recovery, cylinder cleaning, washing, incineration, solvent extraction, and waste treatment. 
Other support operations are conducted in the mechanical fabrication area including: welding, metal 
fabrication, metal plating, and quality control testing. 
 
Outfall 001 
Description of outfall, receiving water and wastewater treatment system: This outfall is comprised of treated 
process wastewater (including utility waters), other treated contaminated wastewater and treated sanitary 
wastewater (internal Outfall 01A). The long-term average flow from these sources is expected to be 
approximately 0.1 MGD. The effluent is pumped approximately 4 miles from the facility for discharge 
through a diffuser to the Congaree River. (Outfall 001 Location: See Attachment 5.) The diffuser is 
approximately fifteen feet below the river surface. Diffuser details are provided in the Whole Effluent 
Toxicity section of this rationale. This discharge is also regulated by the Nuclear Regulatory Commission 
(NRC) and is monitored per their specifications and the results are reported to the NRC. 



Rationale 
Page 3 of 45 

Permit No. SC0001848 
 
There are three distinct wastewater streams at the Columbia Fuel Fabrication Facility (CFFF). The three streams 
(process, sanitary, and contaminated) are managed separately in preliminary stages of treatment to provide the 
best, specific treatment before being combined into a single outfall that is monitored before being discharged to 
the Congaree River. At least once per week, environmental samples are collected from the site’s composite sampler 
and sent to either the on-site Chem Lab or an off-site laboratory to evaluate the discharge against permitted values 
set by DHEC. 
 
Influents to the Process Sump are supplied from locations that have not been in direct contact with uranium, such 
as the tank farm (bulk chemical storage) containment pad, mechanical ultrasonic testing "UT" cleaner and furnaces, 
and DI water regeneration. The Sanitary Sump is also supplied from locations that do not contain uranium such as 
facility toilets, wastewater from cafeteria operations, and nonhazardous UCON wastewater. The Contaminated 
Sump is supplied from locations where low levels of uranium could be present such as shower areas and sinks for 
chemical area workers and laboratory sinks. As a precaution, investigation derived waste (IDW) from groundwater 
well sampling is also added to the contaminated sump. Details of treatment for each of the contributing wastewater 
streams are describe as follows: 
 
Contaminated Wastewater Stream 
The contaminated sump is pumped and batched into a 30,000-gallon holding tank. The tank is continuously 
recirculated. Once full, the tank is sampled for F (mg/l), NH3 (mg/l), pH, and activity.  A self-imposed process limit of 
3.0 E-06 uCi/ml for activity is established at this point in the treatment system to ensure adequate uranium removal. 
If the activity criterion of 3.0 E-06 uCi/ml is exceeded, the contents are recirculated though 1 micron filter canisters 
to remove particulate Uranium.  If after recirculation, the activity criterion of 3.0 E-06 uCi/ml is still exceeded, 
sodium hydroxide is added to the tank to facilitate uranium precipitation followed by additional filtration.    When 
the tank contents meet the discharge criterion for activity, it is pumped to the Sanitary Sump System to be further 
processed with the plant sanitary wastewater. 
 
Process Wastewater Stream 
Effluent from Conversion, commonly called "aqueous waste" at CFFF, is processed through the Waterglass Liquid 
Waste Effluent Treatment Facility, "Waterglass". The Waterglass process is used to recover residual uranium from 
process wastewater streams that service the chemical area of the plant where unencapsulated uranium is used to 
manufacture nuclear fuel. UF6 or uranyl nitrate are converted into UO2 powder in a process called "Conversion".  
The powder is pressed into pellets for use in nuclear fuel assemblies. The primary contributor to the Waterglass 
process is the wastewater from the Conversion Process.  Other contributors to the Waterglass process include 
chemical area liquid scrubber effluents, precipitates from the Scrap Recycling Area including ammonia, ammonium 
fluoride, and ammonium nitrate. Another separate feed into Waterglass is the effluent from the cylinder re-
certification process, which contains trace amounts of uranium from hydrostatic testing of cleaned UF6 cylinders. 
Waterglass process streams account for approximately 15,000 gpd. 
 
In the Waterglass treatment process, the aqueous waste stream is contacted with sodium silicate solution. 
Sodium silicate entraps (flocculates) insoluble uranium and precipitates soluble uranium out of the liquid 
ammonia wastewater. The precipitated uranium is processed through a filter plate system and dewatered 
before being returned to the conversion process. The liquid ammonia wastewater is then purified though one 
of two on-site distillation columns. The still "bottoms", which have limited ammonia content and are 
comprised predominantly of water and calcium fluoride are sent to the West II lagoon for settling and then to 
the West I lagoon for further settling. From the West lagoons, process wastewater is pumped to either the 
North or South Lagoon.  The North and South Lagoons serve the same purpose and are used alternately to 
further aerate and settle process wastewater. Over time solids accumulate in the process lagoons and 
dredging is necessary.   
 



Rationale 
Page 4 of 45 

Permit No. SC0001848 
 
Process wastewater also enters T-1140 (Above ground storage tank that replaced the former East Lagoon) and 
from there the effluent flows to either the North or South Lagoon, depending on which lagoon is filling and 
which is discharging at the time. Alternately, T-1140 can be discharged directly to the lift station. Prior to 
discharge, a four-corner sample is collected and tested for F (mg/l), NH3 (mg/l), TSS (mg/l), pH, and activity. 
Discharged process water mixes with sanitary wastewater in an underground pipe following disinfection. The 
combined process and sanitary effluent feed the Lift Station. From the lift station, effluent flows to the final 
aerator where the water is adjusted for pH and dechlorinated with sulfur dioxide. The final vessel in the 
treatment system is the "Round tank". Treated wastewater from the Round Tank is routed to sample valves in 
the “EPA Building” where both grab and composite sampling will occur. The EPA Building is a temperature-
controlled building in the wastewater treatment area, which also houses process instrumentation and 
refrigerated composite sampling equipment. In-line sample analyzers divert flow back to the lift station for any 
parameters outside the acceptable range for pH and total chlorine. 
 

Sanitary Wastewater Stream 
The sanitary wastewater flow is directed though the sanitary sump to a biologically engineered single sludge 
treatment (BESST) activated sludge package plant. The package plant contains anoxic and aerobic digestion 
chambers for reducing Biochemical Oxygen Demand (BOD) in the wastewater.  Raw sewage enters through a 
bar screen and mixes with activated sludge from the bottom of the clarifier where nitrates are converted to 
nitrogen gas by biological denitrification.  In the next step of treatment, wastewater under-flows into the far 
end of the aeration chamber. The aeration portion of the package plant provides oxygen and mixing through 
fine bubble diffusers. Nitrogen in the form of ammonia is oxidized to nitrate (nitrification). Aerated mixed 
liquor flows into the bottom of the clarifier. The V-notched up-flow clarifier in the unit forms a sludge layer on 
the bottom that acts as a filter to collect the floc on the bottom while also allowing the clear effluent to 
discharge from the plant into the back corner of the Sanitary Lagoon.  Sludge containing solids that cannot be 
broken down are pumped to settling tanks and then filtered in the dewatering building.  Solids are drummed 
and shipped off site for burial at a low-level radioactive landfill. 
 

The Sanitary Lagoon is a facultative pond with surface aeration and an anaerobic bottom.  The discharge of 
the sanitary lagoon flows to the chlorination chamber where it is disinfected with gaseous chlorine. The outfall 
after the chlorination chamber combines with the North and South Lagoon discharge in an underground pipe 
that flows to the lift station.  The lift station pumps the wastewater to the final aerator and round tank for final 
treatment and analysis prior to discharge through the outfall line to the Congaree River. 
 

Calcium Fluoride Lagoon Dredging and Stormwater Runoff 
A contracted company works on-site at CFFF to remove and dewater the settled calcium fluoride material from 
the lagoons.  The dewatered material is moved to a concrete storage pad.  The pad is sloped with trenches 
and a drain system so that Stormwater runoff is collected and routed to a gravity drain system that is piped 
directly to the West II Lagoon. Calcium Fluoride material is sampled and staged on the pad while waiting on 
results. If the material meets the free-release criteria specified in the NRC license, it is released for recycling in 
the cement industry. Material that does not meet the free-release criteria must be disposed of as low-level 
radioactive waste. 
 

Operator requirements: Based on the treatment system described above and the Pollution Control Act (PCA), 
the treatment system is classified as Group III-Biological. The Environmental Certification Board Rules require 
that a Grade B-Biological operator be assigned to operate this facility. Inspections of the facility will be 
required daily per Regulation 61-9.122.41(e). In accordance with Regulation 61-9.122.41(e)(3)(ii)(B), the 
permittee has submitted a staffing plan justifying a lower grade operator for limited time periods (i.e., sick 
leave, vacation, weekends, holidays). 
 



Rationale 
Page 5 of 45 

Permit No. SC0001848 
 
Information for this outfall is based on NPDES Permit Application: 2C dated 09/29/2017. 
 
Data from Discharge Monitoring Reports (DMRs) and NPDES permit application (including all subsequent data 
presented) from 08/01/2019 - 09/30/2022 has been used to evaluate permit limitations. 
 
This outfall is outside a state-approved source water protection area (SWPA) for a surface water drinking water 
intake and has the potential to affect the intake.  The affected intake (Intake #S38102) is owned by Lake 
Marion Regional Water Authority. The 7Q10 and AAF to be used for permitting MCL and water/organism 
criteria are given on the spreadsheet. Additional information on source water protection is provided in 
sections III.B and G of this rationale. 
 
Previous permit limits are based on the permit effective date of April 1, 2013. 
 
All waterbody data is provided on the attached Water Quality Spreadsheets.  This data includes 7Q10, annual 
average flow, dilution factors, hardness, TSS and other information as explained in this rationale.  Additional 
information as necessary to explain the values used will be provided below. 
 
A. Flow 

1. Previous permit limits: 
Monthly Average: MR, MGD 
Daily Maximum: MR, MGD 
Sampling Frequency: daily 
Sample Type: continuous 

2. NPDES Application  
 a. 2C dated 09/29/2017 (No. of analyses: 179): 

Maximum Daily Value: 0.218 MGD 